6150

Power Sweeper

ddfﬂffca”_ Lireosy

Ao

OPTIONS PARTS LIST

After Serial Number 630950

American-Lincoln Models: 576-500, 576-500CE, 576-502,
576-502CE, 576-503, 576-503CE, 576-504, 576-504CE,
576-505, 576-505CE, 576-506, 576-506CE, 576-507, 576-508

American-Lincoln

5/06 revised 2/09 FORM NO. 56042482






06-5 TABLE OF CONTENTS

08-7 6150 - OPTIONS

DESCRIPTION Page

IC and Battery model common options

Amber Strobe Light W/ Overhead GUAr ... s
Amber Strobe Light W/O Overhead Guard
Back-Up Alarm OPLION ........covieciriiricistii e e
Brake LIght OPHON ......civiiiricrencnin e
Broom OpioNS .......cocueeeecrirecreceeeee e

Left Hand Side Broom Option (Before December 2006)
Left Hand Side Broom Option (After November 2006)..........
Seat Belt Option ...
Seat-Suspension Option .
Stainless Steel HOPPEr OPLION ..ottt
THME OPHONS ...ttt bbbt
WEL-SWEED BYPASS .....vuvrirrirciciec e

IC model only options

Clogged Filter Indicator Option (IC MOEIS ONIY).........ceurerereiririeiree e
High Torque Motor (2-Cyl Gas/LP) Option (IC models only) .
High Torque Motor (3-Cyl Gas/LP/Diesel) Option (IC models only) ........ccovrerrerninireeineneneneene 25
Hopper Temperature Option (IC MOEIS ONIY).......cruiurerrieiriereiree e 27
LP Option (IC models only) .........coeeeeerrereirneneeineeereinenne .
LP Option Tank Assembly (IC models only) .
Overhead Guard Option (IC MOEIS ONIY).......c.vueirereereieieeeieee e ssesesnns
Rear Work Light Option (IC MOdEIS ONIY)......cceererereeeieieireineireeneireeereeeese e esesseene
Spare Parts Kits
Turn Signal Option (IC MOEIS ONIY) ......ccvereererieieieirerere e
Vac Wand Option (IC MOdEIS ONIY) .......erurereieieieireieeree e

Battery model only options

Battery Option (Battery MOdelS ONlY) ..o
Clogged Filter Indicator Option (Battery models Only)..........ccueveeeiieeeiieeeseeeiseeeesiseseenns
Hopper Temperature Option (Battery models only) .
Overhead Guard Option (Battery models only)....................
Rear Work Light Option (Battery models only).....................
Spare Parts Kits ..o .
Vac Wand Option (Battery models ONlY).........cocueueeeiiieinieeeieieeeieeseeeee e
WHEN ORDERING PARTS

*  Use the numbers from the “Ref. No.” columns in this parts list.

*  Specify the model and serial number of the machine.

*  Use the space below to record the model and serial number for future reference.

Model Serial No.

FORM NO. 56042482




2_

AMBER STROBE LIGHT w/ OVERHEAD GUARD
6150 - OPTIONS

06-5

08-7

Item Ref. No.

8-40-05036
8-58-05228
56109253
2-00-04602
2-00-05261
2-00-00491
56462360
2-00-00221

OO WN -

HARDWARE USED:
H12 2-00-01246
H72 2-00-00518

H100  2-00-03062

FORM NO. 56042482

B=BLACK

OPTION NO. 0880-651

Qty  Description

Strobe-Amber (12 To 80 Vdc)

Plate - Flasher Mounting

Harness, Warning Light

Clamp

Nutsert, 1/4-20

Grommet

Shroud, Delphi . W.P. 2 Way
Bolt-Hex Head, Finished, 1/4-20x3/4lg

[ QO N

Nut-#10-24 Elastic Stop Nut
Washer,Lock,1/4” Helical Spring
Screw, #10-24 x 5/8 LG

NN




06-5

08-7

AMBER STROBE LIGHT w/o OVERHEAD GUARD

6150 - OPTIONS

Item Ref. No.
1 8-81-00173
2 8-40-05036
3 2-00-05347
4 56109254
5 56462360
7 2-00-05134
HARDWARE USED:
H12 2-00-01246
H48 2-00-00233
H100 2-00-03062

Qty

QN NN

NN N

Description

Light Pole

Strobe - 12 - 48VDC Amber
Threaded Insert- 3/8 - 16
Harness, Warning Light
Shroud, Delphi W.P. 2 Way
Plug Button

Nut, Hex Fiber Insert #10-24
Screw, 3/8-15 x 1.000 HHC
Screw, #10-24 x .625 THM

OPTION NO. 0880-652

FORM NO. 56042482




I  5ACK-UP ALARM OPTION

4 6150 - OPTIONS

06-5

TIE WIRE TO HARNESS

CB-7

@)

@ GAS & DIESEL
BATTERY

BACK-UP
ALARM
SWITCH

3-61-00189 WIRE, 16 AWG BLACK,
CUT TO SUIT (47)

FORM NO. 56042482

H15

RED

BACK-UP
ALARM

GROUND TO
MOUNTING BOLT

TIE WIRE TO HARNESS

3-61-00189 WIRE, 16 AWG BLACK,
CUT TO SUIT (12")

C-1264




06-5 BACK-UP ALARM OPTION
6150 - OPTIONS

OPTION NO. 0880-650

ltem Ref.No. Qty Description

1 8-11-00044 1 Cap - (Boot) - Instrument Panel
2 8-64-00008 1 Circuit Breaker (10 Amp)
3 2-00-00501 1 Washer, Internal Lock
4 8-82-00058 1 Switch
5 8-08-00845 1 Bracket - Switch
6 8-32-09009 1 Alarm - Back Up
7 2-00-00828 Ref.  Ring Terminal
8 2-00-05261 2 1/4-20 Insert
9 8-90-07434 1 Wing Wire
10 8-11-00015 1 Terminal
11 2-00-04742 2 Terminal
12 2-00-04626 1 Terminal
13 2-00-04578 1 Terminal Male Bullet
14 2-00-00828 1 Ring Terminal
HARDWARE USED:
H2 2-00-00455 2 Flat Washer, .375 x .156 x .047
H15 2-00-00221 2 Screw, 1/4-20 x .750 HHC
H26 2-00-00641 2 Nut, 1/4-20, Insert Fiber
H27 2-00-03702 2 Washer, .625 x .281 x .063
H28 2-00-04685 2 Screw, 1/4-20 x .750 HHC
H30 2-00-04687 2 Lock Washer, Helical Spring, 1/4 Med.
H89 2-00-01372 2 Nut, Fiber Insert #8-32 Steel
H121 2-00-00090 2 Screw, #8-32 x 1.500 RHM

FORM NO. 56042482




I  BRAKE LIGHT OPTION 06-5
6 6150 - OPTIONS 08-7

DRILL @ .391,
2-HOLES

FORM NO. 56042482




06-5 BRAKE LIGHT OPTION
08-7 6150 - OPTIONS

OPTION NO. 0880-649

ltem  Ref.No. Qty Description

1 8-82-00058 1 Switch
2-00-00491 1 Grommet
5 8-08-00845 1 Bracket, Brake Switch

11 2-00-05261 2 1/4-20 Insert
14 2-00-00602 4 Nut
HARDWARE USED:
H2 2-00-00455 2 Flat Washer, .375 x .156 x .047
H28 2-00-04685 2 Screw, 1/4 - 20 x .750
H30 2-00-04687 2 Lock Washer, Helical Spring 1/4 Med.
H89 2-00-01372 2 Nut, Fiber Insert #8-32 Steel
H121 2-00-00090 2 Screw, #8-32 x 1.500 RHM

FORM NO. 56042482




8_

BROOM OPTIONS
6150 - OPTIONS

06-5

N
Item Ref. No.
Main Brooms:
1 8-08-03225
1 8-08-03224
1 8-08-03226
1 8-08-03227
1 8-08-03228
Side Brooms:
2 8-08-03211
2 8-08-03212
2 8-08-03199

FORM NO. 56042482

/

Qty  Description

1
1
1
1
1

Proex and Wire
Proex

TN

P4195a

Nylon (Herringbone Pattern)

Nylon, High Density

Fiber and Wire, High Density

Nylon (Standard)
Polypropylene
Wire




(=]
=
S wn
E S
© =
-
= a
w O
o
-
ﬂw
N ©
0 [~
&b | b
oo

OPTION NO. 0880-723

Description

Qty
1

Ref. No.
2

Item

56109301
2-00-03589

1

Seatbelt, 60" NOTE 1

Bushing

2

NOTE 1: Mounting hardware is included with the Seatbelt 56109301.

FORM NO. 56042482




I LEFT HAND SIDE BROOM OPTION (before December 2006)
10 6150 - OPTIONS

06-5

07-2

Drill Out To 1/2%
Both Ends

C1268A/9804
FORM NO. 56042482




06-5 LEFT HAND SIDE BROOM OPTION (before December 2006)
07-2 6150 - OPTIONS

OPTION NO. 0880-659

ltem  Ref.No. Qty Description

1 8-08-00839 1 Bracket - Side Broom
2 8-08-00790 1 Bracket - Side Broom
3 7-76-00101 2 Spring
4 8-08-00846 1 Pivot Bracket - Side Broom
5 2-95-04182 13 Nut, Elastic Stop Nut
6 7-09-01057 2 Bushing
9 8-42-05136 2 Link - Side Broom
10 8-10-00041 1 Cable
11 8-16-05019 1 Turnbuckle
12 8-10-00043 1 Cable
13 7-76-00102 2 Spring
14 8-10-00041 Ref.  Cable
15 0882-050 1 Side Broom Motor
16 8-55-08122 1 Pin - Side Broom - Flange
17 8-08-03211 1 Side Broom
18 2-00-04921 2 Fitting
19 8-33-09091 1 Hub - Side Broom - Weldment
HARDWARE USED:
H19 2-00-02587 2 Screw, 1/4-20 x 1.250 HHC
H25 2-00-00594 2 Nut, Hex 1/4-20 x 1.250 HHC
H26 2-00-00641 2 Nut, %4 Insert Fiber
H35 2-00-02708 1 Screw, 5/16-18 x 1.000 HHM
H37 2-00-00207 2 Screw, 5/16-18 x 1.250 HHC
H43 2-00-00409 4 Flat Washer, .687 x .344 x .062
H45 2-00-00585 2 Nut, Hex. 5/16-18 x .500 x .265
H46 2-00-00644 8 Nut, 5/16-18, Insert Fiber
H47 2-00-00232 4 Screw, 3/8-16 x .750 HHC
H48 2-00-00233 5 Screw, 3/8-16 x 1.000 HHC
H49 2-00-00209 11 Screw, 3/8-16 x 1.250 HHC
H52 2-00-00402 1 Flat Washer, .750 x .390 x .094
H53 2-00-02310 4 Lock Washer, Helical Spring, 3/8 Med.
H54 2-00-02360 2 Nut, 3/8-16 Hex.
H84 2-00-00228 3 Screw, 5/16-18 x 2.250 HHC
H173 2-00-02709 2 Screw, 5/16-18 x 1.500

FORM NO. 56042482




I LcF7 HAND SIDE BROOM OPTION (cont.) (before December 2006)

06-5

12 6150 - OPTIONS

07-2

EXISTING

o
R.H. SIDE BROOM D—/
EXISTIN

REMOVE RD HOSE FROM OUTSIDE BTM T PORT
/ & ASSEMBLE TO 2-00-04987 FITTING

OUTSIDE BTM
T PORT

\ @xji CONTROL VALVE
C

C

L.H. SIDE BROOM

C1268B/9803

FORM NO. 56042482




06-5

LEFT HAND SIDE BROOM OPTION (cont.) (before December 2006)

07-2 6150 - OPTIONS

Item Ref. No.
1 7-60-00160
2 7-13-07130
3 2-00-05253
4 2-00-05347
5 2-95-04182
6 2-00-04987
7 8-33-02326
8 8-33-02327
9 2-00-04683
10 2-00-04689
HARDWARE USED:
H27 2-00-03702
H34 2-00-00208
H36 2-00-00196
H46 2-00-00644
H50 2-00-00234
H51 2-00-00216
H53 2-00-02310

Qty

NW-a2 > apworon

BANWW-=2DMNW

OPTION NO. 0880-659

Description

Pulley

Clip

Hose Clamp

THD Insert 3/8-16

Fiber Nut

Fitting - 80ORS Straight Union
Hose

Hose - HYD - #8 x 72

Flat Washer, 3/8

Washer, 11/16 x .260 x .050

Washer, .625 x .281 x .063

Screw, 5/16-18 x .750 HHC

Carriage Bolt, 5/16-18 x 1.000

Nut, 5/16-18 Insert Fiber

Screw, 3/8-16 x 1.500 HHC

Screw, 3/8-16 x 2.000 HHC

Lock Washer, Helical Spring, 3/8 Med.

FORM NO. 56042482




I L7 HAND SIDE BROOM OPTION (after November 2006)
14 6150 - OPTIONS

06-5

07-2

/EXISTING 8-33-02213

6, Remove Hose From Tee Fitting
On Port B Of Control Valve

RH.SIDE BROW /‘ & Assemble To 2-00-04987 Fitting

8-33-02192 OUTSIDE
BTM

5
w[b

TPORT

2-00-04967
3-33-02326& CONTROL VALVE
G \— 83302192 (35)

L, SIDE BROOM
FORM NO. 56042482




06-5 LEFT HAND SIDE BROOM OPTION (after November 2006)
07-2 6150 - OPTIONS

OPTION NO. 0880-659

ltem  Ref.No. Qty Description

1 2-00-00209 Bolt, Hex Head, 3/8-16 X 1.25"

2 2-00-00216 Bolt, Hex Head, 3/8-16 X 2"

3 2-00-00218 Bolt-Hex Head, 5/16-18

4 2-00-00232 Bolt-Hex Head, Finished, 3/8-16

5 2-00-00233 Bolt-Hex Head, Finished, 3/8-16 X 1.00
6 2-00-00234 Screw, 3/8-16 X 1-1/2 HHC

7 2-00-00402 Washer, 25/64” ID X 3/4” OD

8 2-00-00409 Flat Washer, .687 X .344 X .062

9 2-00-00585 5/16-18, Hex Nut

10  2-00-00586
1 2-00-00644
12 2-00-00646
13 2-00-02310
14 2-00-02360
15 2-00-02708
16 2-00-02709
17 2-00-04921
18 2-00-04987
19 2-00-05347
20 2-00-05356
21 2-95-04182

Nut, Jam 5/16-18

Nut, Hex, Insert Fiber, 5/16-18
Locknut-Elastic, 5/16-18
Washer-Lock, 3/8”, Helical Spring
Nut, Hex, 3/8-16

Screw, Hex Head, 5/16-18 X 1.00”
Screw, 5/16-18 X 1.50 Lg, Full Thread, HHC
Fitting-10sae 90° - 80ORS

Fitting, -08 Orfs Nipple

Threaded Insert 3-8-16

5/-18 X 1.25", Hex Head Screw
Nut, Hex, Stop, 3/8-16

SN AN 22N O 22 BENWWRWNS

—_
—_

22 2-95-04689 Washer-Axle

23 7-13-07130 Clip, Cable

24 7-60-00160 Pulley-Cable

25 7-76-00101 Spring-Brush Load

26 8-08-00773 Broom Lift-Mb-Sb Weldment

27 8-08-00790
28 8-08-00839
29  8-08-00846
30  8-08-00866
31 8-08-03211
32 8-10-00043
35  8-33-02192
36  8-33-02326
37 8-33-09091
38  8-42-05136
39  8-42-05136-1
40  8-55-08122
41 0882-050
42 56109160

Bracket-Side Broom

Bracket, Side Broom

Bracket-Pivot-Side Broom

Brkt-Angle Adj-Sb (Welded)

Side Broom-Nylon

Cable-Side Broom (LH)

Hose #8 Str-Str,13/16-16 Both Ends, 80"Lg
Hose-#8 Str-Str,13/16-16 Both Ends,34.5 Lg
Hub-Side Broom

Link-Side Broom Lift

Link, Side Broom Lift

Pin-Safety Snap

Motor, Hydraulic

Rod, Threaded

. a2 s A A A aa A aaaaaaaaaaNOThR

43 56109172 Yoke, Clevis

44 56109182 Spring, Extension

45 56109270 Cable-Side Broom (Left Side)
46 56407133 Yoke, Clevis

FORM NO. 56042482




I  SUSPENSION SEAT OPTION

16 6150 - OPTIONS

06-5

INSTALL BOTH ARMS

H46

NOTE: DO NOT USE SEAT MOUNTED
SEATBELT ON THIS MACHINE

OPTION NO. 0880-733

ltem Ref.No. Qty Description

1 86900019 1
HARDWARE USED;
H46  2:00-00644 4

Seat, Suspension

Nut, 5/16-18 Fiber Insert

FORM NO. 56042482




06-5 STAINLESS STEEL HOPPER OPTION
6150 - OPTIONS

0780-669

OPTION NO. 0780-669

Iltem  Ref.No. Qty Description

1 832-06104-2 1 Hopper (Weldment)
2 813-071381 1 Clamp, Hopper Flap
3 8-05-01003-1 1 Baffle, Hopper Air

4 8-05-01002-1 1 Baffle, Hopper Air

5 8-19-08066-1 1 Door, Hopper Dump
6 8-13-07140-2 2 Clamp, Dump Seal
7 813071411 2 Clamp, Dump Door

In lieu of standard parts 8-32-06104, 8-13-07138, 8-05-01003, 8-05-01002, 8-19-08066, 8-13-07140, 8-13-07141

FORM NO. 56042482




I TIRE OPTIONS 06-5

18 6150 - OPTIONS 09-2

0780-664

0780-665

FORM NO. 56042482




06-5 | TIRE OPTIONS
092 | 6150 - OPTIONS

19

*OPTION NO. 0780-664

ltem Ref.No. Qty Description
1 8-89-08082 3 Wheel Assy., Pneumatic Foam-filled
*Service Parts
7-65-05021 Rim Assy. (4 x 8 x 3.75)
8-85-06025 Tire Only (4.8 X 8)
8-70-00093 Tube
7-18-00159 Decal, Pneumatic Wheel Warning
~OPTION NO. 0780-665
ltem  Ref.No. Qty Description
1 8-89-08078 3 Wheel Assy., Solid Pneum. Soft Shoe Lug Tread
~Service Parts
#  7-65-05021 1 Rim Assy. (4 x 8 x 3.75)
#  8-85-06024 1 Tire Only

# = Revised or new since last update

Item Ref. No.
1 8-89-08086
#Service Parts
7-65-05021
8-85-06028

Qty
3

#OPTION NO. 0780-666
Description

Wheel Assy., Solid Pneum. Non-Mark Lug Tread

Rim Assy. (4 x 8 x 3.75)
Tire Only

FORM NO. 56042482




I \VET SWEEP BYPASS OPTION

6150 - OPTIONS

20

06-5

08-7

Item Ref. No.

1 56109173
2 0875-117
3 2-00-00220
4 2-00-00518
5  2-00-02589
6  2-00-03418
7 2-00-04924
8  2-00-05046
9  7-88-00038
10 8-08-00590
" 8-33-02193
12 8-82-00072

FORM NO. 56042482

Qty

SN, a2 PPN S

OPTION NO 0880-755

Description

Bracket, Solenoid

Diode Assembly

Screw - 1/4-20 X .625 Hhc
Washer,Lock,1/4” Helical Spring
Bolt-Hex Head, Finished, 1/4-20
Terminal-.25 Fiso Female
Fitting- 3/4-16 X 13/16-16 Tee
Fitting, -8 Ors Swivel 90 Elbow
Valve, Solenoid No

Bracket, Solenoid Valve

Hose, Ors -8, Str. X Str., 18-1/4” Long
Switch




06-5 WET SWEEP BYPASS OPTION (WIRING)
07-10 | 6150 - OPTIONS

NEG WIRE
85 ) WIRE #19
Ig
L
—
N\

WIRE #20

w
w
(W)
=
o
<C
-
=
(o]
o
L
o~
=+
[WH)
(a9
=

" ”'\
86
_ _ﬂ 87A
WIRE #17

TO MOUNTING BOLT

DUST CONTROL SOL

OPTION NO 0880-755

ltem  Ref.No. Qty Description

1 0875-117 1 Diode Assembly
2 2-00-03418 2 Terminal
4 8-82-00072 1 Switch

FORM NO. 56042482




I CLOGGED FILTER INDICATOR OPTION (IC models only) 06-5

22 6150 - OPTIONS 08-7

MACHINE
HARNESS

DRILL CP TO
@ .203, 2-HOLES

BACK VIEW

ITEM #4 STICKS THRU

/8" THIS SIDE DRILL CP TO

G11732 (.343)

. ADJUST ADJUSTING SCREW TO 5-6" H2 L[e
2. ROUTE WIRES WITH AND TIE TO HARNESS WITH ITEM #¢&

C-1266

OPTION NO. 0880-658

ltem Ref.No. Qty Description

8-63-05014 1 Switch

8-24-04075 1 Filter Plug

2-00-04518 1 Fitting - 1/8 NPT - 1/4 Tube
7-87-02155 1 Hose 3/8-8" LG

2-00-04345 10 TyRap

2-00-00838 1 Terminal - #10 Ring
3-61-00189 10’ Wire - 16 AWG Black Stranded
2-00-04578 1 .156 Male Bullet

2-00-04742 2 Terminal #6SS

HARDWARE USED:

H6  2-00-00049
H12  2-00-01246
H100  2-00-03062
H159  2-00-00512

OO NOOGPWN -

Screw, 10-24 x 1.000 RHM
Nut, Hex Fiber Insert #10-24
Screw, #10-24 x .625 THM
Lock Washer

—~ s WK

FORM NO. 56042482




06-5 CLOGGED FILTER INDICATOR OPTION (Battery models only)
08-7 6150 - OPTIONS

TO (-) 1SOLATION
POST ON POWER PANEL

WIRE#
MACHINE

DRIL CP TO
@ .203, 2-HOLES

ITEM #4 STICKS THRU
/8" THIS SIDE

DI1/32 (.343)

OPTION NO. 0880-677

ltem  Ref.No. Qty Description

1 8-63-05014 1 Switch - Pressure Dif
2 8-24-04075 1 Filter Plug
3 2-00-04518 1 Fitting - 1/8 NPT - 1/4 Tube
4 7-87-02155 1 Hose 3/8-8" LG
5 2-00-04345 10 TyRap
6 2-00-00828 1 Terminal .25 Ring
7 3-61-00189 10’ Wire - 16 AWG Black Stranded
8 2-00-04578 1 .156 Male Bullet
9 2-00-04742 2 Terminal #6SS

10  2-00-033261 1 Grommet

HARDWARE USED:
H6 2-00-00049 2 Screw, 10-24 x 1.000 RHM
H12 2-00-01246 3 Nut, Hex Fiber Insert #10-24

FORM NO. 56042482




06-5

I H/GH TORQUE DRIVE MOTOR (2 CYL GASILP) (IC models only)

24 6150 - OPTIONS

TORQUE TO
70-90 FT-LBS

TORQUE TO
150-170 FT-LBS

IN LIEU OF STANDARD
0885-089

APPLY NEVERSEIZE 0780-662/10-05

OPTION NO. 0780-662

ltem Ref.No. Qty Description

1 0885-092 1 Motor, Hydraulic Drive
2 2-00-00776 1 Cotter Pin (1/8 Dia. x 1.50)

FORM NO. 56042482




065 | HIGH TORQUE DRIVE MOTOR (3-CYL GAS/LP/DIESEL) (IC models only) ||
6150 - OPTIONS 25

TORQUE TO
70-90 FT-LBS

TORQUE TO
[50-170 FT-LBS

IN LIEU OF STANDARD

\\ 0885-089

0780-663/10-05
APPLY NEVERSEIZE

OPTION 0780-663

ltem  Ref.No. Qty Description

1 0785-087 1 Motor, Hydraulic Drive
2 2-00-00776 1 Cotter Pin (1/8 dia. x 1.5")

FORM NO. 56042482




I HOPPER TEMPERATURE OPTION (IC models only)

26 6150 - OPTIONS

06-5

07-2

ROUTE ALL WIRES ALONG EXISTING

HARNESS & TIE TO IT WITH TYE-RAPS, ITEM #3
NOTE: CUT OFF WIRES 19A AND 21 FROM WET
SWEEP BYPASS PLUG. STRIP, ADD TERMINALS,
AND PLUG TOGETHER AS SHOWN.
ITEM 420 1S GROUNDED
WIRE 4 WIRE & TO FRAME WITH M7 HDW(/_\ (IE)
VR P
—{o—m m—{21— BOTTOM OF {20
C\L o e

N\

// (o

/

/
/ HOPPER TEMP SW

/ WHT

/ - o}

/ ﬂ &—
/ BLK\L ‘\O

/ 12

/ /

C-1267

FORM NO. 56042482

WIRE#

PO

N
WIREY Wi?Ex
/

TN

[ ]

—\

MACHINE °S
WIRE HARNESS
0895-120

16




06-5 HOPPER TEMPERATURE OPTION (IC models only)
09-2 6150 - OPTIONS

OPTION NO. 0880-657

ltem  Ref.No. Qty Description

1 8-82-00056 Switch - Thermostat
2 8-90-07432 Wire Assembly
[3)#  2-00-04345 Ty Rap
4 8-08-00803 Temperature Switch Bracket
5 8-64-05009 Relay

7 7-88-00038

[81#  8-33-02193
11 8-09-01083
12 2-00-04626
15 3-61-00189
16 2-00-04708

174 2-00-03418
18 2-00-04578
19  0875-17
20 2-00-00838
21 2-00-00220
22 2-00-00221
23 2-00-04924
24 2-00-05046
25 56109173

Valve - Solenoid - NO

Hydraulic Hose

Bulk Head Connector

Terminal .156 Female Bullet
Wire - 16 AWG Stranded Black
Terminal .25 FISO

Terminal .25 FISO

Terminal .156 Male Bullet

Diode Assembly

Terminal - #10 Ring

Screw - 1/4-20 X .625 HHC
Bolt-Hex Head, Finished, 1/4-20 x 3/4 Lg
Fitting- 3/4-16 X 13/16-16 Tee
Fitting, -8 ORS Swivel 90° Elbow
Bracket, Solenoid

[ 7-33-02201 Hose-Hyd Ors 8 Str To Jic 8str
[#  7-33-02205 Hose Hyd-8 Ors Str To 90
HARDWARE USED;

H12 2-00-01246
H22 2-00-02589
H26  2-00-00641
H27  2-00-03702
H100#  2-00-03062

Nut, Hex Fiber Insert #10-24
Screw, 1/4-20 x 2.000 HHC
Nut, 1/4-20, Insert Fiber
Washer, .625 x .281 x .063
Screw, #10-24 x .625 THM

WWaITN N

# = Revised or new since last update

FORM NO. 56042482




28

I HOPPER TEMPERATURE OPTION (Battery models only)

6150 - OPTIONS

06-5

08-7

T0 @.203

DRILL CP

#2(+) MOTORLEAD

#2 (-) MOTOR LEAD
CONNECTS TO MAIN
POWER PANEL (-)
ALONG WITH WIRES
7,7L,7P, 7S &7V

TOP VIEW

OF THE BAND

NOTE POSITION

DRILL CP
T0 @ .28
FROM MAIN FUSE #2 (120 A)
:gngMRBleL A #2 MOTOR
0875130 — | POWER
PANEL

LT

HOPPER TEMP .SW.

h
O,
30
86 85
o I 87A -.

=~

MACHINE
WIRING HARNESS
0895-123

REMOVE WIRE #7Q FROM
SOL. 3A, CUT OFF TERMINAL,
ADD ITEM #13

MACHINE
WIRING HARNESS
0895-123

BOTTOM OF
RELAY #7

BLK
-

FORM NO. 56042482




06-5

HOPPER TEMPERATURE OPTION (Battery models only)

08-7 6150 - OPTIONS

Item Ref. No.
1 8-82-00056
2 8-90-07432
3 2-00-04345
4 8-08-00803
5 8-64-00019
6 2-00-04708
7 2-00-03418
8 2-00-04578
9 2-00-00838
10 2-00-04626
1 8-09-01083
12 2-00-04479
13 2-00-01128
14 3-61-00189
15 2-00-03059
HARDWARE USED:
H12 2-00-01246
H46 2-00-00644
H34 2-00-00208
H100 2-00-03062
H159 2-00-00512

Qty

1
1
10
1
1

Ng—\—\—\ N — — 01—

RN ORI

OPTION NO. 0880-679

Description

Switch - Thermostat

Wire Assembly

Ty Rap

Bracket - Temperature Switch
Relay - 36V

Terminal .25 FISO

Terminal .25 FISO

Terminal .156 Male Bullet
Terminal #10 Ring

Terminal .156 Female Bullet

Bulk Head Connector
Connector - 3-Way

Butt Splice

Wire 16 AWG Stranded Black
Scw-Ph. Thm #10-24 x .38 ZN

Nut, Hex Fiber Insert #10-24
Nut, 5/16-18, Insert Fiber
Screw, 5/16-18 x .750 HHC
Screw, #10-24 x .625 THM
Lock Washer

FORM NO. 56042482




I P OPTION (IC models only) 06-5

30 6150 - OPTIONS 08-7

ELECT SHUT OFF SOLENQOID
NOTE :

ROUTE & TIE WIRE GOING TO
THE VOLTAGE REGULATOR SO AS NOT TO

COME N CONTRACT WITH EXCESSIVE HEAT WHEN REMOVING,
USING ITEM #5 (NOT SHOWN) / WATCH FOR THREE WASHERS.
DO NOT ALLOW TO &
/ FALL INTO CARB.
<A @
ffééfg\i.
oo —— -\

VAC. SWITCH

ROUTE TO
LOW LP LIGHT

BLACK @

PRESSURE
SWITCH

J

20 21

VOLTAGE REGULATOR

SOLENOID

b
n_ o)

TO REQ. O} G/\fc L

WIRF #3F VAC. SW

(PURPLE) fﬁg Sﬂm

DO NOT REINSTALL MOTOR HEAT SHIELD ON LP CONVERSION

FORM NO. 56042482




*19 7-11-04036
20 2-00-04479

Kit, Low LP Switch
Terminal, 3 way

06-5 LP OPTION (IC models only)
08-7 6150 - OPTIONS
OPTION NO 0880-666
ltem Ref.No. Qty Description NOLEE PART#
1 2-60-02301 1 Vacuum Switch N3-0083
2 2-60-02315 1 Inline LP Lockoff N3-0342
3 1 Brass Vac. Tee N2-1001
4 1 Brass Vac. Adapter N2-1017
5 1 Brass Vac. Adapter N2-1003
6 26002316 1 Beam 60 N19-7100
7 1 Reg Bracket N5-0788
8 1 Brass Fuel Outlet Fitting N2-1322
9 1 Hydrastate Relief Valve N3-0038-1
10 3 Brass Fitting N2-1107
1" 1 Bulkhead N3-0037
12 1 Brass Fitting N2-1133
13 1 Fuel Adapter N11-204-64
14 1 7141F Female Connector N3-0042-1
15 1 Hose w/2 Swivel Ends 317-N8-3001
16 1 Hose w.2 Swivel Ends 34”-N8-3001
17 1 2" Vlapor Hose N8-1005
18 1 " Vacuum Hose N8-0007
1
1
2

21 2-00-04742
22 3-61-00189 3
23 2-00-04284

Terminal
. Wire, 16 AWG Black
Terminal - Ring

=4

1
24 2-00-04345 3 Tye-Rap

American-Lincoln LP Kit Part No.: 8-11-04027 *Switch Kit (Item 19) must be ordered separately

FORM NO. 56042482




06-5

07-2

LP OPTION TANK ASSEMBLY (IC models only)

6150 - OPTIONS

32

FORM NO. 56042482




06-5 LP OPTION TANK ASSEMBLY (IC models only)
08-7 6150 - OPTIONS

OPTION NO 0880-666

ltem  Ref.No. Qty Description

1 7-33-05123 1 Housing - LP Seat
2 56456590 1 LP Tank

3 8-16-07372 1 Cover - LP Tank

4 8-32-00044 Ref.  Hinge

5 8-13-07146 1 Clamp - LP Tank
6 8-50-05061 1 Pad - LP Tank

7 7-11-04035 1 Kit, Low LP Light
8 8-41-00064 Ref.  Stop - Seat Decl

9  2-00-01951 1 Carriage Bolt, 1/4-20 x 1.250
10 7-23-03048 Ref.  Spring Washer

1" 2-00-05283 Hole Plug

12 2-00-05253 Clamp

13 2-00-00205
14 2-00-00219
15 2-00-00641
16 2-00-03702
17 2-00-02711
18 2-00-03266
19 2-00-00222
20 2-00-02310
21 2-00-02360
22 2-00-00208
23 2-00-00644
24 2-00-04190
25  2-00-00594

Screw, 1/4-20 x 1.000 HHC
Screw, 1/4-20 x .500 HHC
Nut, 1/4-20 Insert Fiber
Washer, .625 x .281 x .063
Screw, 5/16-18 x 2.750 HHM
Washer

Screw, 1/4-20 x 1.250 HHM
Lock Washer, Helical Spring 3/8 Med.
Nut, 3/8-16 Hex

Screw-HHC 5/16-18 x .75
Nut, 5/16-18 Insert Fiber
Carriage Bolt, 1/4-20 x .630
Nut, Hex 1/4-20 x .437 x .218

A NN S A MO W

FORM NO. 56042482




I  OVERHEAD GUARD OPTION (IC models only) 06-5
34 6150 - OPTIONS
(4
2

Iltem Ref.No. Qty

1 830-05174 1

2 83005177 1

3 83005176 1

4 20005134 8

5  2:9504182 8

6  2-00-05347 4
HARDWARE USED:

H48  2-00-00233 8

H53  2-00-02310 4

H131  2-00-03855 4

FORM NO. 56042482

H131

OPTION NO. 0880-642

Description

Overhead Guard, Top Weld
Overhead Guard, Leg Weld R.H.
Overhead Guard, Leg Weld L.H.
Plug Button

Nut, Fiber

THD Insert - 3/8

Screw, 3/8-16 x 1.000 HHC
Lock Washer, Helical Spring 3/8 Med.
Carriage Bolt, 3/8-16 x 1.000




06-5
08-7

OVERHEAD GUARD OPTION (Battery models only)
6150 - OPTIONS

Item Ref. No.

8-30-05179
8-30-05177
8-30-05176
2-00-05134
2-95-04182
8-30-05178
8-55-08122
2-00-05347
2-00-02603

OO~~~ WhN —

HARDWARE USED:
H48  2-00-00233
H52 2-00-00402
H53  2-00-02310

H131 2-00-03855

VEA

OPTION NO. 0880-680

Qty  Description

Overhead Guard Top Weldment
Overhead Guard Leg Weldment - RH
Overhead Guard Leg Weldment - LH
Plug Button

Fiber Nut

OHG Gate

Pin - Safety Snap

THD Insert - 3/8

Screw

RO N o N o < TG

Screw, 3/8-16 x 1.000 HHC

Flat Washer, .750 x .390 x .094

Lock Washer, Helical Spring 3/8 Med.
Carriage Bolt, 3/8-16 x 1.000

E=E G le o)

@ .406 THRU FAR WALL
@ .815 THRU NEAR WALL
T 2-PLACES
o

= . 406

DETAIL A
SCALE 0.125

FORM NO. 56042482




I REAR WORK LIGHT OPTION (IC models only) 06-5
36 6150 - OPTIONS 08-7
BOLT SUPPLIED WILIGHT
NUT & LOCK WASHER
SUPPLIED WILIGHT
CHANGE CB-6 TO ITEM 8
— 4.50

ROUTE WIRE THRU TUBE

~—

USE 3-WAY

OPTION NO. 0880-646

ltem Ref.No. Qty Description

1 8-82-00072 1 Switch

2 8-41-03004 1 Lens - Work Light

3 8-40-05049 1 Light

4 3-61-02014 1 Covoluted Tube

5 8-64-00008 1 Circuit Breaker

6 2-00-05048 1 Ring Terminal .38

7 2-00-02303 1 Washer Internal Lock
8 2-00-04578 1 Terminal

FORM NO. 56042482

DRILL @406 THRU

K
v

ROUTE THIS BROWN WIRE BACK
ALONG EXISTING MACHINE HARNESS
TO COMMON ENGINE GROUND




06-5 REAR WORK LIGHT OPTION (Battery models only)

08-7 6150 - OPTIONS

BOLT & NUT SUPPLIED W/LIGHT

(/&)%% DRILL @ .406 THRU
539, -
o T
— L2_75
s e
Lo S 4.50
L ~. - ( %?\ROUTE WIRE THRU TUBE
S R
L, T T ni
U R A
S~

OPTION NO. 0880-678

ltem  Ref.No. Qty Description

1 3-61-02014 1 Convoluted Tube (6 ft.)
2 56416168 1 Lamp, 36 VDC
3 8-82-00072 1 Switch

FORM NO. 56042482




I SPARE PARTS KITS 06-5

38 6150 - OPTIONS 08-7

0860-603 SPARE PARTS KIT - GAS & LP

ltem Ref.No. Qty Description

10 8-68-05087
" 8-68-05090
12 7-24-04014
13 8-24-04150
14 8-24-04148
15 8-24-04152

Seal, Dump Door (Sides)

Seal, Broom Chamber/Dump Door
Hydraulic Return Filter Element
Engine Air Cleaner Element
Hopper Panel Filter

Engine Qil Filter

1 8-25-08212 2 Flap, Broom Door
2 8-25-08213 1 Flap, Broom Chamber (Outer)
3 8-25-08214 1 Flap, Broom Chamber (Inner)
4 8-29-00257 1 Gasket, Broom Door (LH)
5 8-29-00232 1 Gasket, Broom Door (RH)
6 8-29-00234 1 Gasket, Broom Door (LH)
7 8-29-00233 1 Gasket, Broom Door (RH)
8 8-29-00256 1 Gasket, Broom Door (RH)
9 8-25-08211 2 Flap, Wheel Well
2
1
1
1
1
1

0860-604 SPARE PARTS KIT - DIESEL

ltem Ref.No. Qty Description

1 8-25-08212 Flap, Broom Door

2 8-25-08213 Flap, Broom Chamber (Outer)
3 8-25-08214 Flap, Broom Chamber (Inner)
4 8-29-00257 Gasket, Broom Door (LH)

5 8-29-00232 Gasket, Broom Door (RH)

6 8-29-00234 Gasket, Broom Door (LH)

7 8-29-00233 Gasket, Broom Door (RH)

8 8-29-00256 Gasket, Broom Door (RH)

9 8-25-08211 Flap, Wheel Well

10 8-68-05087
" 8-68-05090
12 7-24-04014
13 7-24-04041
14 8-24-04148
15 7-24-04040
16 7-24-04044
17 2-00-05181

Seal, Dump Door (Sides)

Seal, Broom Chamber/Dump Door
Hydraulic Return Filter Element
Air Filter (Kubota WG750B)
Hopper Panel Filter

Engine Oil Filter

Fuel Filter

Belt, Fan

R G G G NO T 1 JE G G G G G G O )

0860-605 SPARE PARTS KIT - BATTERY

ltem Ref.No. Qty Description

10 8-68-05087
1" 8-68-05090
12 7-24-04014
13 8-24-04148

Seal, Dump Door (Sides)

Seal, Broom Chamber/Dump Door
Hydraulic Return Filter Element
Hopper Panel Filter

1 8-25-08212 2 Flap, Broom Door
2 8-25-08213 1 Flap, Broom Chamber (Outer)
3 8-25-08214 1 Flap, Broom Chamber (Inner)
4 8-29-00257 1 Gasket, Broom Door (LH)
5 8-29-00232 1 Gasket, Broom Door (RH)
6 8-29-00234 1 Gasket, Broom Door (LH)
7 8-29-00233 1 Gasket, Broom Door (RH)
8 8-29-00256 1 Gasket, Broom Door (RH)
9 8-25-08211 2 Flap, Wheel Well
2
1
1
1

FORM NO. 56042482




06-5

08-7

SPARE PARTS
6150 - OPTIONS

39

ADDITIONAL SERVICE PARTS - KUBOTA 722 DIESEL

PART NUMBER DESCRIPTION
7-29-00219 Kit, Upper Gasket
7-29-00221 Gasket, Valve Cover
7-29-00222 Gasket, Cylinder Head
7-84-08015 Thermostat
7-29-00196 Gasket, Thermostat
7-29-00197 Gasket, Water Pump
7-33-02287 Hose, Upper Radiator
7-33-02288 Hose, Lower Radiator
0775-201 Starter

7-74-00005 Solenoid, Starter
7-03-03007 Alternator
7-64-05014 Glow Plug
7-60-05021 Pump, Fuel Injection
7-50-01003 Fuel Injector
0769-013 Pump, Electric Fuel
7-49-00034 Muffler

7-29-00198 Gasket, Muffler
7-11-00039 Cap, QOil Fill
7-29-05040 Ring Gear
7-62-01004 Radiator Assembly
2-86-00407 Workshop (Service) Manual
2-86-00408 Operators Manual
2-86-00409 Parts Book

FORM NO. 56042482




06-5

07-10

TURN SIGNAL OPTION (IC models only)

6150 - OPTIONS

40

\ @w,.// I DU
/4 ; ,,,//ﬂf \\\\\

\?

\

AN

FORM NO. 56042482




06-5 TURN SIGNAL OPTION (IC models only)

07-10 | 6150 - OPTIONS
OPTION NO. 0880-648

ltem  Ref.No. Qty Description

1 2-00-05093 2 Washer - Bevel

2 8-40-05023 2 Turn Light

[1 2-00-05291 A/R  Bulb, Turn Signal, Front (Service Part)

[ 8-41-03012 AR Lens, Turn Signal, Front (Service Part)

3 8-82-00025 1 Turn Signal Switch

4 8-41-03009 2 Lens, Turn Signal

[ 2-00-05292 AR Bulb, Turn Signal, Rear (Service Part)

5 2-00-03261 2 Grommet

6 56009039 2 Scr, Hex Thd Form 10-24 x .50

[1=Not Shown

FORM NO. 56042482




I VAC WAND OPTION (IC models only)

06-5

42 6150 - OPTIONS

07-2

Al L
[ LA
|

|
T

DRILL @.344

APPLY SEALANT AT TUBE

NOTE: REMOVE KNOCKOUTS FROM
8-16-07374 DEBRIS COVER

NOTE: REMOVE EXISTING CLIP-ON GASKET

LOCATED ABOVE ITEM 4

ROTATE SW 180° FROM

% 2 z OTHER PANEL SWITCHES

LOCATE NEXT TO CONTROLS
ONS CENTER WALL

EXISTING CB-3
AND WIRE #15A

.\‘

@;:\m /-g'\ N <

’ ~.
+ CONNECT EXISTING

CONNECT HOSE 14
TO “MB” PORT ON
DUMPDOOR CHECK

EXISTING MACHINE \ HOSE FROM ‘W&’ VALVE
0880-643 HARNESS WIRE #7 “PORT ON DUMPDOOR
CHECK VALVE

FORM NO. 56042482

A%SB* -~ 3304 —




06-5 VACUUM WAND OPTION (IC models only)
07-2 6150 - OPTIONS

OPTION NO. 0880-643

ltem  Ref.No. Qty Description

1 8-86-08010 1 Floor Tool
2 8-33-02121 1 Hose
3 8-08-00622 1 Bracket - Latch
4 8-08-00623 1 Bracket - Storage
5 8-89-00002 2 Wand Section
6 8-11-00034 3 Cap
7 3-73-00056 1 Gasket (6.5)
8 8-58-05784 1 Plate - Vac Wand
9 8-41-00044 2 Latch
10 7-29-00122 1 Gasket
11 2-00-01481 4 Screw, 5/16-18 x 1.000 Slotted
12 8-08-00590 1 Bracket
13 8-88-00044 1 Valve (Gas/LP/Diesel)
14 8-33-02176 1 Hose Assembly
15 8-82-00072 1 Switch
17 2-00-04479 2 Connector - 3-Way
18 0875-117 1 Diode Assembly

19 3-61-00189 81" Wire - Bracket #16 AWG

20 2-00-03418 4 Terminal - .25 FISO

21 8-18-00432 1 Decal

22 8-18-00435 1 Decal

23 8-18-00436 1 Decal

24 56109173 1 Bracket, Solenoid

25 2-00-04926 2 Fitting-Elbow 9/16-18 x 9/16-18

26 2-00-00220 2 Screw - 1/4-20 x .625 HHC
HARDWARE USED:
H22 2-00-02589 2 Screw, 1/4-20 x 2.000 HHC
H26 2-00-00641 4 Nut, 1/4-20, Insert Fiber
H27 2-00-03702 2 Washer, .625 x .281 x .063
H46 2-00-00644 4 Nut, 5/16-18, Insert Fiber

FORM NO. 56042482




I VAC WAND OPTION (Battery models only)

44 6150 - OPTIONS

07-2

06-5 ‘

3.501

4 - HOLES

APPLY SEALANT AT TUBE

NOTE: REMOVE KNOCKOUTS FROM
8-16-07374 DEBRIS COVER

NOTE: REMOVE EXISTING CLIP-ON GASKET

FORM NO. 56042482

y!- |
DRILL @ .344 L4.42 S

~——33.04 —

L*S.88




06-5 VACUUM WAND OPTION (Battery models only)
08-7 6150 - OPTIONS

OPTION NO. 0880-742 (BATTERY)

ltem  Ref.No. Qty Description

1 8-86-08010 1 Floor Tool
2 8-33-02121 1 Hose
3 8-08-00622 1 Bracket - Latch
4 8-08-00623 1 Bracket - Storage
5 8-89-00002 2 Wand Section
6 8-11-00034 3 Cap
7 3-73-00056 1 Gasket (6.5)
8 8-58-05784 1 Plate - Vac Wand
9 8-41-00044 2 Latch
10 7-29-00122 1 Gasket
11 2-00-01481 4 Screw, 5/16-18 x 1.000 Slotted
15 8-82-00072 1 Switch

HARDWARE USED:
H46  2-00-00644 4 Nut, 5/16-18, Insert Fiber

FORM NO. 56042482




I CATTERY OPTION (Battery models only) 06-5

46 6150 - OPTIONS

GRAY BATTERY CONNECTOR
FROM POWER PANEL

C1293/9706

OPTION NO. 0880-703

Iltem  Ref.No. Qty Description

1 0875-071-2 6 Battery
2 0875-128 1 Assembly - Battery Connections
3 7-09-01046 2 Spacer
4 0875-139 2 Connector Assembly
5 8-75-01217 1 Spacer
6 8-75-01218 1 Spacer
7 7-90-07286 4 Battery Connector
HARDWARE USED:

H26  2-00-00641
H169  2-00-02637

Nut, 1/4-20 Insert Fiber
Screw, 1/4-20 x 2.750 HHC

NN

FORM NO. 56042482







®

American-Lincoln

14600 21 Avenue North
Plymouth, MN 55447-3408
www.americanlincoln.com
Phone: 800-331-7692
Fax: 877-877-2586
©2009 American-Lincoln



